
IOSR Journal of Engineering (IOSRJEN)                                                                www.iosrjen.org 

ISSN (e): 2250-3021, ISSN (p): 2278-8719      

Vol. 09, Issue 9, September. 2019, ||Series -I || PP 62-69  

 

International organization of Scientific Research                                                          62 | Page 

A study on Cyclic Activated Sludge Technology for Domestic 

Waste Water Treatment at Sangli 
 

Ashwini Hundekari
1
, Shivasharanappa

2 

1
(M. Tech Scholar, Department of Civil Engineering, PDA College of Engineering, Kalaburagi, VTU, 

Karnataka, India. 
2
(Professor, Department of Civil Engineering, PDA College of Engineering, Kalaburagi, VTU, Karnataka, 
[...]
13 6.9 0.0 224.0 357.0 236.0 45.0 4891.0 38.8 18.0 

14 6.8 0.0 138.0 324.0 256.0 30.1 6650.0 59.0 12.0 

15 6.9 0.0 228.0 242.0 248.0 89.2 3810.0 57.0 13.0 

16 6.9 0.0 155.0 224.0 256.0 46.9 6818.0 38.0 16.0 

17 6.9 0.0 165.0 252.0 347.0 44.4 5850.0 48.0 17.0 

18 6.8 0.0 215.0 260.0 269.0 47.1 5950.0 39.0 17.0 

19 6.5 0.0 255.0 248.0 258.0 65.3 4899.0 45.0 11.0 

20 7.0 0.0 248.0 245.0 301.0 53.5 5045.0 48.2 10.9 

MAX 7.0 0.0 269.0 369.0 350.0 89.2 7924.0 59.0 19.0 

MIN 6.3 0.0 138.0 208.0 164.0 30.1 3810.0 32.0 8.0 

MEAN 6.7 0.0 196.7 288.4 260.1 52.9 5406.8 47.7 14.2 

SD 0.2 0.0 38.5 50.8 48.3 14.6 1095.8 8.5 3.0 

%CV 3.3 0.0 19.6 17.6 18.6 27.5 20.3 17.8 21.1 

SUM 158.0 0.0 4627.8 6596.9 5965.2 1242.0 129527.8 1131.3 350.2 

 

Table No. 3.2 b) Sampling Point -1 at Outlet Point 

SL.NO pH DO BOD COD TSS SVI  MLSS  NO3 PO4 

1 7.16 6.4 4.8 84 8.8 68.09 4700 12 5.5 

2 7.17 6.5 5.2 72 9 74.74 4616 11 4.9 

3 7.29 6.5 5.2 68 9.5 102.62 3021 20 4.8 

4 7.36 6.9 3.6 80 7.5 47.03 4890 31 4.6 

5 7.49 5.69 6.6 52 6 57.62 4165 17 3.2 

6 7.16 6.7 6.8 49 6.5 43.30 4365 18 3.4 

7 7.4 7.2 6.6 36 7.2 64.31 4665 41 5.6 

8 7.9 7.7 4.6 84 5.9 39.33 4526 19 3.9 

9 7.18 8.5 3.6 64 6 42.55 4230 28 5.4 

10 7.7 7.9 4.8 80 6.5 28.47 5620 24 5.5 

11 7.56 6.5 5.1 72 5.5 44.13 5212 11 5.9 

12 7.48 6 4.7 68 7 48.15 4569 17 5.7 

13 7.36 7.5 3.4 76 8.5 70.59 4533 26 4.5 

14 7.87 7.9 4.4 60 7 39.87 6521 23 6.3 

15 7.7 5.7 5.1 88 7 49.89 5412 19 8 

16 7.89 6.2 3.6 48 5.2 56.38 4523 25 6.4 

17 7.23 6.3 3.8 84 5.5 57.92 5352 12 5.4 

18 7.63 5.8 5.5 56 6.5 76.94 4289 20 7.2 

19 7.59 7.1 5.6 44 7 69.08 5211 11 7.3 



A study on Cyclic Activated Sludge Technology for Domestic Waste Water Treatment at Sangli 

International organization of Scientific Research                                                          66 | Page 

20 7.46 7.25 4.9 74 6.7 69.48 5325 19 6.3 

MAX 7.9 8.5 6.8 88.0 9.5 102.6 6521.0 41.0 8.0 

MIN 7.2 5.7 3.4 36.0 5.2 28.5 3021.0 11.0 3.2 

MEAN 7.5 6.9 4.9 65.7 6.7 56.0 4801.6 21.2 5.5 

SD 0.2 0.8 1.0 15.2 1.2 17.3 711.4 7.6 1.2 

%CV 3.3 11.7 20.7 23.2 18.0 30.8 14.8 36.1 22.6 

SUM 175.7 169.8 134.7 1567.1 179.4 1385.7 110814.8 520.9 150.4 

 

3.3 Removal Efficiency 

Removal Efficiencies are collected from inlet and outlet parameter.

 
Figure 3.3.1 BOD removal efficiency 

 

   Maximum BOD Removal Efficiency is 98.5 % and Minimum BOD Removal Efficiency is 96.5 %. 

 

 

 
Figure 3.3.2 COD removal efficiency 

   Maximum COD Removal Efficiency is 86.6 % and Minimum COD Removal Efficiency is 70.1%. 

 

3.4 Correlations and Regression Analysis  

3.4.1 Correlation of Inlet Point 
In the present study the correlation coefficient between the parameters is computed. The degree of line of 

association between any two water quality parameters is measured by correlation coefficient which is 

represented in table 3.3.1. The highest positive correlation between different parameters was found out to be 

93.0

94.0

95.0

96.0

97.0

98.0

99.0

2
/1
5
/2
…

2
/1
6
/2
…

2
/1
7
/2
…

2
/1
8
/2
…

2
/1
9
/2
…

2
/2
0
/2
…

2
/2
1
/2
…

2
/2
2
/2
…

3
/2
7
/2
…

4
/2
/2
0
…

4
/7
/2
0
…

4
/1
2
/2
…

4
/1
7
/2
…

4
/2
2
/2
…

4
/2
5
/2
…

4
/3
0
/2
…

5
/4
/2
0
…

5
/9
/2
0
…

Ef
fi

ci
e

n
cy

 %

Date 

BOD Removal Efficiency %

50.000
55.000
60.000
65.000
70.000
75.000
80.000
85.000
90.000

2
/1
5
/2
0
1
9

2
/2
2
/2
0
1
9

3
/1
/2
0
1
9

3
/8
/2
0
1
9

3
/1
5
/2
0
1
9

3
/2
2
/2
0
1
9

3
/2
9
/2
0
1
9

4
/5
/2
0
1
9

4
/1
2
/2
0
1
9

4
/1
9
/2
0
1
9

4
/2
6
/2
0
1
9

5
/3
/2
0
1
9

5
/1
0
/2
0
1
9

5
/1
7
/2
0
1
9

Ef
fi

ci
e

n
cy

 %

Date

COD Removal Efficiency %



A study on Cyclic Activated Sludge Technology for Domestic Waste Water Treatment at Sangli 

International organization of Scientific Research                                                          67 | Page 

0.737 i.e., between Biological Oxygen Demand and Total Suspended Solids and the highest negative correlation 

between different parameters was found out to be -0.731 i.e., between Nitrate and Sludge Volume Index. 

 

Table 3.4.1: Correlation Coefficient of Various Parameters of Inlet point 

  pH DO BOD COD TSS SVI  MLSS  (NO3) (PO4) 

pH 1                 

DO 0.36 1               

BOD 0.063 0 1             

COD 0.016 0 0.205 1           

TSS -0.278 0 0.737 0.6 1         

SVI  0.128 0 0.539 0.61 -0.108 1       

MLSS  -0.357 0 -0.589 0.197 0.0554 -0.037 1     

Nitrate  

(NO3) 
0.229 0 0.118 0.63 0.009 -0.731 -0.238 1   

Phosphate 

(PO4) 
-0.332 0 0.414 -0.125 -0.742 -0.14 -0.124 0.455 1 

 

If the correlation coefficient is ≥0.67 there exists a relation between two parameters so BOD and TSS are best 

correlated. For such parameters regression equations are computed and best fit line is drawn in figure 3.4.1 

 

 
Figure 3.4.1: Regression Line for TSS v/s BOD 

 

3.4.2 Correlation of Outlet Point 
In the present study the correlation coefficient between the parameters is computed. The degree of line 

of association between any two water quality parameters is measured by correlation coefficient which is 

represented in table 3.3.2. The Biological Oxygen Demand and Chemical Oxygen Demand are highly 

interrelated among themselves. The highest negative correlation between different parameters was found out to 

be -0.83 i.e., between Total Dissolved Oxygen and pH. 

 

 

 

 

 

 



A study on Cyclic Activated Sludge Technology for Domestic Waste Water Treatment at Sangli 

International organization of Scientific Research                                                          68 | Page 

Table 3.4.2: Correlation Coefficient of Various Parameters of Outlet point 

 
pH DO BOD COD TSS SVI MLSS NO3 PO4 

pH 1.00                 

DO -0.83 1.00               

BOD -0.78 -0.86 1.00             

COD -0.76 -0.86 0.89 1.00           

TSS 0.04 0.06 0.03 0.06 1.00         

SVI  -0.04 0.01 0.16 -0.03 -0.12 1.00       

MLSS  0.05 -0.02 -0.12 0.08 0.15 -0.65 1.00     

Nitrate  

(NO3) 
-0.60 -0.73 0.77 0.588 0.14 -0.10 0.05 1.00   

Phosphate 

(PO4) 
-0.12 -0.29 0.30 0.30 -0.87 0.02 -0.09 0.28 1.00 

 

BOD and COD are best correlated. For such parameters regression equations are computed and best fit line is 

drawn in figure 3.4.2 

 
Figure 3.4.2: Regression Line for COD v/s BOD 

 

BOD and Nitrate best correlated. For such parameters regression equations are computed and best fit line is 

drawn in figure 3.4.3 

 

 
Figure 3.4.3: Regression Line for BOD v/s Nitrate 

 

4003002001000

500

400

300

200

100

0

BOD

C
O

D

Fitted Line Plot

y = 79.57 + 0.8853 x -79.57

4003002001000

90

80

70

60

50

40

30

20

10

0

BOD

N
it

ra
te

  
(N

O
3

)

Fitted Line Plot

y =  0.1185 x -31.96



A study on Cyclic Activated Sludge Technology for Domestic Waste Water Treatment at Sangli 

International organization of Scientific Research                                                          69 | Page 

IV. CONCLUSION 
After the careful study of analysis, interpretation and discussions of the numerical data following are the 

conclusions: - 

 The average BOD removal efficiency of the plant is 98.5%. 

 The average COD removal efficiency of the plant is 86.6%. 

 The results obtained indicates the present waste water treatment unit is working very effectively. 

 C-tech system simplify the operation of total wastewater plant and provide excellent quality of treated 

effluent which can be reused. 

 The treated sewage or effluents can be reused for agriculture use. 

 It provides highest treatment efficiency possible in single step biological process. 

 

REFERENCES 

[1]. Vakilian [3], et.al Comparison of CAS, MBR, SBR, and Biolak Treatment Systems in  Removal of BOD 

and COD from Municipal Wastewater—Case Study: Ekbatan Wastewater Treatment Plant‖,  31 Aug -2 

Sep, 2017. 

[2]. Gunnar Demoulin [2], et.al ―CYCLIC ACTIVATED SLUDGE TECHNOLOGY -  RECENT 

OPERATING EXPERIENCE WITH A 90.000 PE PLANT IN GERMANY‖, 1996. 

[3]. Praveen Singh Charan [3] et. al. ―Cyclic Activated Sludge Technology for Recycling of Sewage‖, 2015. 

[4]. Jing Zhang [3]  et. al.  ―A Computer-Aided Design System for Cyclic Activated Sludge System (CASS)‖, 

2002. 

[5]. Jing Li , Xinran Peng, Shuyan [5] et. al. ―Treating Domestic Sewage by Using CASS Technique‖, 2009. 

[6]. Bhakti Kulkarni  [2] et. al. ―UTILIZATION OF ADVANCE C-TECH TECHNOLOGY FOR REUSE OF 

SEWAGE IN SEWAGE TREATMENT PLANTS OF NAVI MUMBAI  IJACE vol-3, issue-4 Aug. ‖, 

2016. 

[7]. Bhakti Kulkarni  [3] et. al. ―Performance Assessment of 100 MLD Sewage Treatment Plant Based On C-

TECH Technology at Vashi, Navi Mumbai‖, IJIRSET Vol.5,Issue 6, June 2016. 

[8]. Xiao-chun Wanga, Zhong-lin Chena [4] et. al. ―The Key role of inoculated sludge in fast start-up of SBR 

for the cultivation of aerobic granular sludge‖, JES 2009. 

[9]. Yong Zhang, Bing Li [4] et. al. ―Effects of pressurized aeration on organic degradation efficiency and 

bacterial community structure of activated sludge treating saline wastewater‖, 2016. 

[10]. Glenn Van De Staey [2] et. al. ―An experimental study on the impact of bio flocculation on activated 

sludge separation techniques‖, 2015, 

[11]. Moacir Messias de Araujo [2] et. al. ―Reduction of sludge generation by the addition of support material 

in a cyclic activated sludge system for municipal wastewater treatment‖ , 2013. 

[12]. Dejun Bain, [2] et. al. ―Simultaneous C and N Removal in a Hybrid CAST      Reactor‖, 2009. 

[13]. Gunnar Demoulin , Mervyn C. Goronszy Slater  [2] et. al. ―CO-CURRENT NITRIFICATION! 

DENITRIFICATION AND BIOLOGICAL P-REMOVALIN CYCLIC ACTIVATED 

SLUDGEPLANTS BYREDOX CONTROLLED CYCLE OPERATION‖, vol.35,no-1,pp215-224 , 1997. 

[14]. Yu-Lan Wang , Shui-Li Yu [4] et. al. ―Comparative performance between intermittently cyclic activated 

sludge-membrane bioreactor and anoxic /aerobic-membrane bioreactor‖ , 2009. 

[15]. Mervyn C. Goronszy [2] et. al. ―THE CYCLIC ACTIVATED SLUDGE SYSTEM FOR RESORT 

AREA WASTEWATER TREATMENT ‖, vol-32, pp105-114, 1995. 

[16]. D. S. Chaudhary [2] et. al. ―SEQUENCING BATCH REACTORS: PRINCIPLES, 

DESIGN/OPERATION AND CASE STU,DIES‖ ,1986. 

[17]. HUANG Jin [2] et. al. ―UASB-CASS joint technology applied to treatment of Brewery Wastewater 

;2011. 

 

 

 

 

 

 

 

 

 

 

 

IOSR Journal of Engineering (IOSRJEN) is UGC approved Journal with Sl. No. 3240, Journal 

no. 48995. 

Ashwini Hundekari." A study on Cyclic Activated Sludge Technology for Domestic Waste 

Water Treatment at Sangli." IOSR Journal of Engineering (IOSRJEN), vol. 09, no. 09, 2019, 

pp. 62-69. 

 

 

 


